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Summary of Test Results

Reference no. : BC-SUMMARY-2021-023
Customer : Gate Way Valve & Fitting Ltd.
Address : Flat Al, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, IT. K.
Sample description : Cast Iron Gate Valve
Norminal pressure (PN) : 16
Manufacturer : AVK International A/S
Brand name : AVK
Body marking : AVK (DN) PN16 GG Cl
Model no. : 02/44
Origin : Denmark
Sample submitted by : Gate Way Valve & Fitting Ltd.
Test standard : BS EN 1074-1 : 2000 / BS 5163-1 : 2004 / WIS 4-52-01 Dec. 1992 : Issue 1 / BS EN 1561 : 2011 /BS EN 1563 :
2011 /BS EN 12165 :2016/BS EN 10088-3 : 2014
Test period : 14 December 2020 to 08 January 2021

Al Sample List

DN (mm) Specimen no.
30 201210-2068-001
65 201210-2068-002
80 201210-2068-003
100 201210-2068-004
150 201210-2068-005
200 201210-2068-006
250 201210-2068-007
300 201210-2068-008
B) Test Item
1} Dimensions Check (BS EN 1074-1 : 2000 Clause 4.6 and BS 5163-1 : 2004 Clause 4.2)
DN (mm) Test results Castco ELRN
50 Passed
65 Passed
80 Passed
L Tasted 2012102068
150 Passed i
200 Passed
250 Passed
300 Passed
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Summary of Test Results

Reference no. : BC-SUMMARY-2021-023
B} Test Item (con't)
2) Coating Thickness (WIS 4-52-01 Dec. 1992 : Issue 1 Appendix B}

DN (mm) Test results Castco LRN
50 Passed
65 Passed
80 Passed
100 Passed
=0 v 201210-206%
200 Passed
250 Passed
300 Passed

3) Leak-tightness to Internal Pressure (BS EN 1074-1 : 2000 Clause 5_2.1.1}

DN (mm) Test results Castco LRN
50 Passed
65 Passed
80 Passed
100 Passed
%0 Pocsod 201210-2068
200 Passed
250 Passed
300 Passed

4) Resistance to Operating L.oads and Seat Tightness (BS EN 1074-1 : 2000 Clause 5.1.4 & 5.2.2.1)

DN {mm) Test resuits Castco LRN
50 Passed
65 Passed
80 Passed
100 Passed
201210-2068
150 Passed
200 Passed
250 Passed
300 Passed

5) Tensile Test (Body) (BS EN 1561 : 2011 Clause 7.2.1 Table 1 (Grade EN-GJI-250) and Clause 9.1}

DN (mm) Test results Castco LRN
50 " Passed
80 Passed
100 Passed 201210-2068
200 Passed
306 Passed
Page 2 of 3

B R EEHT 33 WA P 64 - 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
FHIBAG B EEATI0OFEN E 214 - 1/F, Sun Ling Plaza, 30, On Kui Strest, Fanling, Hong Kong.
F B M ¥ & A # 29A 3 - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk



EHBRBFCHFRA I
c A S T c 0 CASTCO TESTING CENTRE LIMITED

Summary of Test Results
Reference no. : BC-SUMMARY-2021-023
B Test Item (con't)
6) Tensile Test (Bonnet) (BS EN 1563 : 2011 Clause 7.2.1.1 Table 1 (Grade EN-GJL.-500-7) and Clause 9.1}
DN (mm) Test results Castco LRN

50 Passed

80 Passed

100 Passed 201210-2068

200 Passed

300 Passed

7) Chemical Composition (Stem Nut) (BS EN 12165 : 2016 Table 7 Grade CW626N)

DN {mm) Test results Castco LRN
50 Passed 201216-2376

80 Passed 201216-2377
100 Passed 201216-2378
200 Passed 201216-2379
300 Passed 201216-2380

81 Chemical Composition (Stem) (BS EN 10088-3 . 2014 Table 2 Grade 1.4404)

DN {mm) Test results Castco LRN
50 Passed 201216-2386
80 Passed 201216-2387
100 Passed 201216-2388
200 Passed 201216-2389
300 Passed 201216-2390
FU HO MAN Bll
- Assistant Technical Manager . LJ
Prepare by : B Review by : L5 0 Mﬁ'\,

Date : 11 January 2021 Date : 11 January 2021 5
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CASTCO TESTING CENTRE LIMITED

Test Report

Gate Valves - Dimensions Check
(BS EN 1074-1 : 2000 Clause 4.6 and BS 5163-1 : 2004 Clause 4.2)

Castco LRN : 201210-2068

Details as supplied by customer

Customer : Gate Way Valve & Fitting Ltd.
Address : Flat Al, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H, K. Contractno. : - -

Job title : WSD GA Application for AVK Cast Iron Gate Valve

Sample description : Cast Iron Gate Valve

Nominal pressure (PN) : 16
Manufacturer : AVK International A/S
Brand name : AVK

Body marking : AVK (DN) PN16 GG CI

Model no. ; 02/40 & 02/44
Origin : Denmark

Sample submitted by : Gate Way Valve & Fitting Ltd.

Customer's ref. no. : - -

Laboratory test results

Date of sample received : 02 December 2020

Date of test : 14 December 2020

Specimen o 20121020684 201210-20684201210-20681 201210-2068 201210-20684 201210-20684 201210-20684 201210-2068-
P : 001 002 003 004 005 006 007 008
DN (mm) 50 65 80 100 150 200 250 300
Measured mean value 179 192 203 230 266 294 331 357
Face-to-face (mm)
Requirement F7610 180 | 18810192 | 201to205 | 227t0231 | 26410270 | 28910295 | 3270333 | 353to 359
Measured mean value 166 187 200 220 285 340 405 461
Outside diameter of
flange (mm) R
Requirement 165 185 200 220 285 340 405 460
Measured mean value 126 145 160 180 240 295 355 410
Diameter of bolt circle
{mm)
Requirement 125 145 160 180 240 205 355 410
1
Diameter of bolt hole | Measured mean value | 19.14 & 4 19.67 &4 19.07 & & 1928 &8 23.09&8 | 2313 & 12 | 2918&12 | 29.12& 12
& Bolts number (mm
. 19t0205& | 1910205 & | 1910205 & | 19t0205& [ 23t0245& [ 231024.5& | 28t0295 & | 2810295 &
& no.) Requirement
4 4 8 8 8 12 12 12
Measured mean value 2017 20.95 21.84 21.79 22.67 23,48 2547 27.24
Flange thickness (mm)
Requirement 16 to 23 161023 161023 16 t0 23 16t023 17 to 24 1910 26 21510275
Remark(s) :

1. Test results relate only to the specimen tested.
2. Test results of sample comply with the requirement of BS EN 1074-1 : 2000 Clause 4.6 and BS 5163-1 : 2004 Clause 4.2 (effect of

measurement uncertainty has not been taken into account).
3. Test results of sample comply with the requirement of BS EN 1092-2 : 1997 Table 9 (effect of measurement uncertainty has not

been taken into account).

FU HO MAN

Checked by :

Form no. : BC_GATE VALVE_DIM BSEN1074.-2000 T dd_21/05/2020

Assistant Technical Manager

Certified by ;

BZ WAw? ’“ﬂxﬁ_

B SR EH 33 A F 264 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
&K 8% A #7303 5 P L 1M+ 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
H B B HE ® % 1 29A %+ 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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Test Report

33, On Kui Street, Fanling, Hong Kong.
29A, On Chuen Street, Fanling, Hong Kong.
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CASTCO TESTING CENTRE LIMITED

Tel : 2597 8333
Fax: 2597 8399

Valves - Coating Thickness Measurement
{Water Industry Specification 4-52-01 Dec. 1992 : Issue 1 Appendix B in conjunction with the following specification(s);
Water Industry Specification 4-52-01 Dec. 1992 : Issue | Clause 12.7.1)

Date of issue ; 11 January 2021
Page 2 of 9 page(s)
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TEST

Castco LRN : 201210-2068

Details as supplied by customer
Customer : Gate Way Valve & Fitting Lid.

Job title : WSD GA Application for AVK Cast Iron Gate Valve
Sample description : Cast Iron Gate Valve

Nominal pressure (PN) : 16

Manufacturer : AVK International A/S

Brand name : AVK

Body marking : AVK (DN) PN16 GG CI

Model no. : 02/40 & 02/44

Origin : Denmark

Sample submitted by : Gate Way Valve & Fitting Ltd.

Customer's ref. no, ; - -
Address : Flat Al, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. : - -

Laboratory test resulfs
Date of sample received : 02 December 2020

Date of test : 14 December 2020

Specimen 1o, 200210-20684 201 210-20684 201 210-20684 201210-20684 2012 f.C'-""."EE-‘ 201200-20684 2012 10-20684 201210-20684
001 002 Q03 004 003 (B[ on7 (i1
DN (mm} 50 65 80 100 150 20 250 300
Ambient temperature (°C) 21.0 21.0 21.0 21.0 21.0 210 210 21.9
1 665 770 740 722 590 50 496 428
Measured value of 2 694 734 559 370 697 479 442 447
coating thickness at 3 657 619 667 386 779 581 476 435
external surface (pm) 4 825 768 502 9356 634 573 587 517
5 348 750 1072 538 578 647 568 559
6 696 960 466 352 630 371 405 446
7 719 406 635 391 835 387 457 619
8 538 381 682 479 400 808 452 414
9 410 760 476 418 413 1090 768 738
Measured value of 10 468 937 589 402 670 838 1107 537
coating thickness at 1 614 540 704 355 819 597 1441 409
internal surface {um})
12 416 683 480 406 560 385 661 410
13 417 448 498 744 422 525 530 367
14 584 304 428 764 393 331 829 434
15 384 563 642 637 386 447 468 720
Mean 562.3 647.5 609.3 528.0 587.1 587.5 6458 498.7
Minimum coating thickness (um) 348 381 428 352 386 371 405 367
Maximum coating thickness (um) 825 960 1072 956 835 1090 1441 738
Standard deviation {um) 147.4 188.2 161.5 190.0 157.3 201.6 289.4 115.¢
Manufacturer Minimum: coating thickness min. 250
requirement (um) | Maximum coating thickness max. 2000
Remark(s) :

1. Test results relate only to the specimen tested.

/L/\ FU HO MAN
Checked by : .'5.‘55‘5“3TT661!H!031 Manager

Form o, : BC_VALVES_CT_WIS 4-52-01_T_dd_22/04/2020

Approved Signatory : _Ci\\ \ \_)/H MIQ"_

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited Iab_uratories.
This report shall not be reproduced except in full, without written approval from this laboratory, Only the eriginal copy or the lzboratory's certifled true copy is valid.
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BB B & B #3338 33, On Kui Street, Fanling, Hong Kong.  Tel: 2597 8333

F B A H29A3 20A, On Chuen Street, Fanling, Hong Kong.  Fax: 2597 8399 HOKLAS 032
E-mail: info@castco.com.hk  Website: www.castco.com.hk e
Test Report

Gate Valves - Resistance to Internal Pressure of the Shell
{BS EN 1074-1 : 2000 Clause 5.2.1.1)

Date of issue : 11 January 2021

Page 3 of 9 pagels) Castco LRN : 201210-2068
Details as supplied by customer
Customer : Gate Way Valve & Fitting Ltd. Customer's ref. no. : - -

Address : Flat Al, 4/F., Galaxy Factory Building, 25-27 Luk Hop Sireet, San Po Kong, Kowloon, H. K. Contract no. : - -
Job title : WSD GA Application for AVK Cast Iron Gate Valve

Sample description : Cast Iron Gate Valve

Nominal pressure (PN) : 16

Manufacturer : AVK International A/S

Brand name : AVK

Body marking : AVK (DN) PN16 GG CI

Meodel no. : 02/40 & 02/44

Origin : Denmark

Sample submitted by . Gate Wav Valve & Fitting Ltd,

Laboratory test results

Date of sample received : 02 December 2020 Date of test : 14 to 17 December 2020
Specimen no 201210-20684 201210-20684 201210-20681 201210-2068{ 201210-2068- 201210-20681 201210-2068{ 201210-2068-
P ) 001 002 003 004 005 006 007 008
DN (ram) 50 635 80 100 150 200 250 300
Apply pressure (bar) 25 25 25 25 25 25 25 25
Test duration (min) 10 10 10 10 10 10 10 10
Visually detectable leakage No No No No No No No No
Requirement There shall be no visually detectable external leakage and no other sign of defect

Remark(s) :
1. Test results relate only to the specimen tested.
2. Test results of sample comply with the requirement of BS EN 1074-1 : 2000 Clause 5.2.1.1 (this specification is not covered by the

iaboratory's HOKLAS accreditation).
3. Effect of measurement uncertainty has not been taken into account.

[ FUHO MAN

i Assistant Technical Manager Q:&
Checked by : — ) Approved Signatory : l'lh\, o L;J 0 “/\

\_

Form no. : BC_GATE VALVE_HYD_BSEN1074-2600_T_dd_21/11/2018

HKAS has accredited this laboratory {Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratery. Only the ariginal copy or the laboratory's certified true copy is valid.
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33, On Kui Street, Fanling, Hong Kong.

294, On Chuen Street, Fanling, Hang Kong.
Website: www.castco.com.hk

Test Report
Isolating Valves - Resistance to Operating Loads
(BSEN 1074-2 : 2000 + A1 : 2004 Annex A in conjunction with the following specification(s):
BS EN 1074-2 : 2000 + A1 : 2004 Clause 5.1.4)

KB P S HRA A
CASTCO TESTING CENTRE LIMITED

Tel : 2597 8333
Fax: 2597 8399

B
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TEST

Castco LRN : 201210-2068

Details as supplied by customer

Customer : Gate Way Valve & Fitting Ltd.
Address : Flat A1, 4/F., Galaxy Factory Building, 25-27 Luk Hop Sireet, San Po Kong, Kowloon, H. K. Contractno. : - -

Job title : WSD GA Application for AVK Cast Iron Gate Valve

Sample description : Cast Iron Gate Valve

Nominal pressure (PN) : 16
Manufacturer : AVK International A/S
Brand name : AVK

Body marking : AVK (DN) PN16 GG CI

Model no. : 02/40 & 02/44
Origin : Denmark

Sample submitted by : Gate Way Valve & Fitting Ltd.

Customer's ref. no. : - -

Laboratory test resulis

Date of sample received : 02 December 2020

A Resistance to Operating Loads

Date of test : 14 to 17 December 2020

Specimen no 201210-20681 201210-20681 201210-20684 201210-20684 201210-2068+ 201210-20684 201210-20684 201210-2068-
P ’ 001 002 003 004 005 006 007 008
DN (mm) 50 65 20 100 150 200 250 300
Maximum operating torque (MOT) (Nm) 58 80 80 80 111 111 [11 111
Minimum strength torque (mST) (Nm} 116 160 160 160 222 222 222 222
The valve stem | The valve stem | The valve stem | The valve stem | The valve stem | The valve stem | The valve stem | The valve stem
can withstand | can withstand | can withstand | can withstand | can withstand | can withstand | can withstand | can withstand
Increase closing torque to mST the closing the closing the closing the closing the closing the closing the closing the ¢losing
torque without | torque without | torque without | torque without | torque without | torque without | torque without | torgue without
damage damage damage damage damage damage damage damage
The valve stem | The valve stem | The valve stem | The valve stem | The valve stem | The valve stem | The valve stem | The valve stem
L . . fe can withstand | can withstand | can withstand | can withstand | can withstand | can withstand | can withstand | can withstand
Maintain bending moment at closing position . . ) : . . . X
for 10 mi the closing the closing the closing the closing the closing the closing the closing the closing
or 10 mirutes torque without | torque without | torque without | torque without | torque without | torque without | torgue without | torque without
damage damage damage damage damage damage damage damage’
The valve stem | The valve stem | The valve stem | The valve stem | The valve stem | The valve stem | The valve stem | The valve stem
can withstand | can withstand | can withstand | can withstand | can withstand | can withstand | can withstand | can withstand
Increase opening torque to mST the opening the opening the opening the opening the opening the opening the opening the opening
torque without | torque without | terque without | torque without | torque without | torque without | torque without | torque without
damage damage damage damage damage damage damage damage
The valve stem | The valve stem | The valve stem | The valve stem | The valve stem | The valve stem | The valve stem | The valve stem
Maintain bending moment at opening position can w1thst.and can w1thst.and can wnhst'and can w1thst.and can WIthSt-BHd can wﬂhst.and can wnthst‘and can w1thst.a.nd
for 10 mi the opening the opening the opening the cpening the opening the opening the opening tie cpening
or 10 minutes torque without | torque without | torque without | forque without | torque without | torque without | torque without | terque without
damage damage damage damage damage damage damage damage

Requirement

Valves shall withstand in the fully oper and in the fully ¢losed positions

Form ne. : BC_ISOLATING VALVES MST_BSEN1074-2-2000_T_dd_22042020

HKAS has accredited this lzboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKILAS directory of accredited lzboratories.
This report shal! not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Test Report
Isolating Valves - Resistance to Operating Loads
(BS EN 1074-2 : 2000 + A1 : 2004 Annex A in conjunction with the following specification(s):
BS EN 1074-2 : 2000 + Al : 2004 Clause 5.1.4)

Date of issue ; 11 January 2021
Paze 5 of 9 paze(s) Castco LRN : 201210-2068

Laboratory test results (con't)

B Seat Tightr_less
Specimefi no. 20121620684 201210-20681 201210-2068{ 201210-2068+ 201210-20684 201210-2068{ 20£210-2068- 201210-2068
001 002 003 004 005 006 007 008
DN (mm) 50 63 80 100 150 200 250 300
Water temperature (°C) 21.0 21.0 21.0 210 21.0 20.5 20.5 205
Side A A A A A A A A
MOT for closing the obturators (Nm) 58 80 80 80 111 111 111 111
Apply pressure (bar) 17.6 17.6 17.6 17.6 17.6 17.6 17.6 17.6
Test duration (s) 60 60 60 60 60 120 120 120
Leakage rate (mmafs) 0 0 0 0 0 0 0 0
Side B B B B B B B B
MOT for closing the obturators (Nm) 58 &0 80 80 111 111 111 111
Apply pressure (bar) 17.6 17.6 17.6 i7.6 17.6 17.6 17.6 17.6
Test duration (s) 60 60 60 60 60 120 120 120
Leakage rate (mm’/s) 0 0 0 0 0 0 0 0
Requirement The leakage rate shall not exceed specified in BS EN 12266-1 : 2012 Annex A.4.3 Table A5

Remark(s) :

1. Test results relate only to the specimen tested.

2. Test results of sample comply with the requirement of BS EN 1074-2 : 2000 + Al : 2004 Clause 5.1.4 (this specification is not
covered by the laboratory's HOKLAS accreditation).

3. Effect of measurement uncertainty has not been taken into account.

/ FU HO MAN Q
. ccal
Checked by : e Approved Signatory : _\L{\LJ 0 Nllll'l“‘nl _Se

Form no. : BC_ISOLATING VALVES_MST BSEN1074-2-2000 T _dd_22042020

HEK AS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be repreduced except in full, without written approval from this laboratory. Only the original copy or the laboratery's certified true copy is valid.
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Website: www.castco.com.hk
Test Report
Metallic Materials - Tensile Test of Metallic Materials
(BS EN ISO 6892-1 : 2009)
Date of issue : 11 January 2021

Page 6 of 9 page(s) Castco LRN : 201210-2068

Details as supplied by customer

Customer : Gate Way Valve & Fitting Ltd. Customer's ref. no. : - -
Address : Flat Al, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H, K. Contract no. : - -
Job title : WSD GA Application for AVK Cast Iron Gate Valve

Sample description : Cast Iron Gate Valve (Body)

Nominal pressure (PN) : 16

Manufacturer : AVK Interngtional A/S

Brand name : AVK

Body marking : AVK (DN) PN16 GG CI

Model no. : 02/40 & 02/44

Origin : Denmark

Sample submitted by : Gate Way Valve & Fitting Ltd.

Acceptance standard : BS EN 1561 : 2011 Clause 7.2.1 Table 1 (Grade EN-GJL-250) and Clause 9.1

Laboratory test results
Date of sample received : 02 December 2020

Date of test : 08 January 2021

Tensile Test

Specimen no. | DN (mm) gr?;?:r"g; Specir(r:;ll;)]cngth Area (mmZ) Yiel(dl\:;r;)n gth Ensi(t:d;t;‘;ngﬂ} Elongation (%) Pc;:;tciiﬁ;f Remark
2012;?)'12068‘ 50 AM 218 153.5 N/A 497 N/A .-
2012:)‘()]'32068' 80 AM 219 153.3 N/A 485 N/A -- -
| 2012:)%;12068' 100 AM 220 153.3 N/A 535 N/A, -- -
221020651 200 AM 220 152.8 /A 486 N/A -- -
2012{1)(3-82068' 300 AM 219 153.1 N/A 509 N/A -- -
Remark(s) :

1. A - Proportional; B - Non - proportienal; M - Machined; N - Unmachined;
+ - This measurement is 'invalid' which relates to the position of fracture only.

2. Test results relate only to the specimen tested.

3. Test results of sample comply with the requirement of BS EN 1561 : 2011 Table 1 (this specification is not covered by the
laboratory's HOKLAS accreditation).

4. The requirement of BS EN 1561 : 2011 Table 1 : Tensile strength = min, 250MPa.

5. The acceptance limit is the same as the tolerance limit (simple acceptance, see Figure A). Only test results out of the
tolerance/acceptance limit will be concluded as out-of-tolerance.

1

VT Wittt Rl

i
L . S
T

e e )

e s T P e
LR

3, P M cwamr v i w lr csophce b, 2. = 2.
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Ligro & - Oréphical sopresontation of  binasy siietnoat — Siinple seroptmcs

B

A{ FU HC MAN |

|
I[ - _ssistant Technical M vy |
Checked by : g e Approved Signatory: | | A\ /? ‘\Ag[

Formng, | $T 6892_T1(for BC)_dd_02/01/2020

HXAS has accredited this laboratory (Reg. No. HOKLAS (32) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.

This report shall not be reproduced except in full, witheut written approval from this laboratory. Only the original copy or the laboratory's certified frue copy is valid.
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Test Report

Metallic Materials - Tensile Test of Metallic Materials
(BS EN ISO 6892-1 : 2009
Date of issue : 11 January 2021

Page 7 of 9 page(s) Castco LRN : 201210-2068
Details as supplied by customer
Customer : Gate Way Valve & Fitting Ltd. Customer's ref. no. : - -

Address : Flat Al, 4/F.,, Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. : - -
Job title : WSD GA Application for AVK. Cast Iron Gate Valve

Sample description : Cast Iron Gate Valve (Bonnet)

Nominal pressure (PN) : 16

Manufacturer : AVK International A/S

Brand name : AVK

Body marking : AVK (DN) PN16 GG CI

Model no. : 02/40 & 02/44

Origin : Denmark

Sample submitted by : Gate Way Valve & Fitting Ltd.

Acceptance standard : BS EN 1563 : 2011 Clause 7.2.1.1 Table | {Grade EN-GIL-500-7) and Clause 9.1

Laboratory test results

Date of sample received : 02 December 2020 Date of test : 08 January 2021
Tensile Test
. Type & | Specimen length 2 Yield strength Tensile strength o Position of
Specimen no. | DN (mm) Preparn (mm) Area (mm”) (MPa) (MPa) Elongation (%) fracture Remark
2012 3)3'12068' 50 AM 166 149.8 426 645 8.9 -- --
20121020653 80 A M 164 152.8 505 722 10.6 -- --
003
Sl 106 AM 169 150.7 438 638 9.8 -- --
004 :
201233'62068' 200 A M 168 150.9 441 609 112 -- --
20125&2068' 300 AM 166 152.6 419 626 11.5 -- --
Remark(s) :

1. A - Proportional; B - Non - proportional; M - Machined; N - Unmachined;
+ - This measurement is "invalid' which relates to the position of fracture only.

2. Test results relate only to the specimen tested,

3. The vield strength is determined at 0.2% proof strength.

4, Test results of sample comply with the requirement of BS EN 1563 : 2011 Table 1 (this specification is not covered by the
laberatory's HOKLAS accreditation).

5. The requirement of BS EN 1563 : 2011 Table 1 : 0.2% proof strength = min. 320MPa; Tensile strength = min. 500MPa; Elongation
=min, 7%.

6. The acceptance limit is the same as the tolerance limit (simple acceptance, see Figure A). Only test results out of the
tolerance/acceptance limit will be concluded as out-of-tolerance.

| Urpas rac s st ' 1

15 ot e 5t R et bl .
R e B L et 3%
Figure A - Grphics! coptosontation of n binury nalerosnt - Sinple soseptunce

Assistant Technical Manager DLI,
Checked by : Approved Signatory : '-_L_\ ’\_Q t -'"'»_'\_ﬁ_

Formno. © 8T 6852_T1(for BC)_dd_02/01/2020

HKAS has accredited this laboratory (Reg, No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accrcdiif:d laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Ounly the original copy or the laboratory's certified true copy is valid.
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Test Report
Gate Valves - Dimensions Check
(BS EN 1074-1 : 2000 Clause 4.6 and BS 5163-1 : 2004 Clause 4.2)

Date of issue : 11 January 2021
Page 8 of 9 pagels) Castco LRN : 201210-2068

201210-2068-001 201210-2068-002

201210-2068-003 201210-2068-004

201210-2068-005 : 201210-2068-006

Fomn o BCCATE VA RIBPEENT IRV X' 38 < .0 6 4 .+ 6/F, Techno Gentre, 33, On Kui Street, Fanling, Hong Kong.
HEBSREHI0EHE P01 - 1/F Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
E B B ¥ 4 % 29A 3 -29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 83599 E-mail: info@casico.com.hk Website: www.castco.com.hk
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Test Report
Gate Valves - Dimensions Check
(BS EN 1074-1 : 2000 Ciause 4.6 and BS 5163-1 : 2004 Clause 4.2)

Date of issue : 11 January 2021
Page 9 of 9 pagel(s) Castco LRN : 201210-2068

Appendix B

201210-2068-007 201210-2068-008

End of Report

omne.: BC.GATR VA%E?%%B%N-%‘éTEO%%d%f%% .5 64 . 6/F, Techno Gentre, 33, On Kui Street, Fanling, Hong Kong.
HSHBHEREHEIOEHEF. 14 - 1/F SunLing Plaza, 30, On Kui Street, Fanling, Hong Kong.
H OB B & & A& 5 29A ¥ - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8398 E-mail; info@castco.com.hk Website: www.castco.com.hk
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A B E w EH#33% 33, On Kui Strest, Fanling, Hong Kong.  Tel : 2587 8333 “ 6
& ,ﬁ#ﬁ}é‘é A HT29A % 29A, Qn Chuen Street, Fanling, Hong Kong. Fax: 2597 8399 MMLAS ga2
E-mail: info@castco.com.hk Website: www.castco.com.hk 15T
Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2376-001
Page 1 of 3 Castco ERN: 201216-2376

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat Al, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Tob Title : WSD GA Application for AVK Cast Iron Gate Valve

Contract No. : --

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : -

Date of Sample Received :  16-12-2020

Test Period : 30-12-2020

Sample Description : DN50 Cast Iron Gate Valve (Stem Nut)
Specification : BS EN 12165:2016, Table 7, Grade CW626N
Specimen No. : 201210-2068-001

Sample Identification No. : -- / Model No.: 02/40 & 02/44/ Origin : Denmark

Manufacturer: AVK International A/S / Brand name : AVK

Test Method(s):-
1) In-house ST-Multi-4 (Spark-OES for Brass)

2) In-house Method (Spark-OES}

Remark:

I. Test results only relate to the specimen tested.

7Checked by : s Approved Signatory : '\_A-f'“‘—""/}\ _

Lau Hiu Yat Cheng Chi Fai

Assistant Technical Manager Senior Manager

Form Na.: CHM Cu&Cu Alloy-3 T dd 03/02/2016

HKAS has accredited this laboratory (Reg. No, HOKLAS 032) uader HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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F o MR A #7339 33, On Kui Street, Fanling, Hong Kong.  Tel : 2597 8333 ns
A B A#H29A%  29A, On Chuen Street, Fanling, Hong Kong. Fax: 2597 8399 HMLAS 632
E-mail: info@castco.com.hk  Website: www.castco.com.hk
Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue; 07-01-2021 Specimen No.: CHEM-201216-2376-001
Pace 2 of 3 Castco LRN: 201216-2376
Chemiecal Analysis Result

Y Aluminium Al % 0.84

Y Arsenic As % 0.033

Y Tron Fe % 0.12

U Manganese Mn % <0.010

" Nickel Ni % 0.079

Y Lead Pb % 1.24

Y Tin Sn % 0.078

D Zinc Zn % 32.5

Y Copper Cu% 65.0

End of Report

Form Mo : CHM Cu&Cu Alloy-3 T dd 03/02/2016

HKAS has accredited this laboratary {Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy er the laboraiery's certified true copy is valid.
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Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2376-001
Page 3 of 3 Castco LRN: 201216-2376
Chemical Analysis Result
? Others Total % 0.1

Form No.: CHM Cu&Cu Alloy-3 T dd 03/02/2016

F A B EH33EE A P L 64E . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
ERMEEEHI0EFE P 1M« 1/F, SunLing Plaza, 30, On Kui Street, Fanling, Hong Kong.
% % OB H 42 & #§ 29A 3£ - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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Appendix A

Summary of Chemical Analysis of Copper and Copper Alloy
Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2376-001
Page10f1 Related Castco LRN: 201216-2376
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA Application for AVK Cast [ron Gate Valve
Contract No.: -
Customer's Ref. No.: --
Date of Received by Lab.: 16-12-2020 Testing Period:  30-12-2020
Castco LRN: 201216-2376
Sample Description: DN30 Cast Tron Gate Valve (Stem Nut)
Specimen No.: 201210-2068-001
Sample Identification No.: - / Model NO':Ig):rﬁ?ai 02/44/ Origin :
Manufacturer: AVK International A/S / Brand name : AVK
gge%ﬁ::; ?60;;016. Table 7, Grade CW626N Test Results Wlﬂnlnirﬁxceed
Aluminium Al 0.8t0 1.0 % 0.84 Within limit
Arsenic As 0.02t00.15 % 0.033 Within limit
Iron Fe 0.3 max. % 0.12 Within limit
Manganese Mn 0.1 max. % <0.010 Within limit
Nickel Ni 0.2 max. % 0.079 Within Hinit
Lead Pb 1.2t0 1.7 % 124 Within limit I
Tin Sn 0.3 max. % 0.078 Within Hmit
Zinc Zn Remainder % 32.5 Within limit |[
Copper Cu 640to66.0 % 65.0 Within limit
Others total 0.2 max. % 0.1 Within limit |

Remark(s):

a. Test results only relate to the specimen tested.
p. Test results of the specimen are in compliance with the chemical requirements of BS EN 12165:2016, Table 7, Grade CW626N.

FEHEWBREEHEIIEEN P64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
HE B SR EH30EHE P20 14 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
#F & B B & A 5 29A % - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8389 E-mail: info@castco.com.hk Website: www.castco.com.hk
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E-mail: info@castco.com.hk

Date of issue: 07-01-2021
Page | of 3

CASTCO TESTING CENTRE LIMITED

33, On Kui Street, Fanling, Hong Kong. Tel : 2597 8333

B h B RB P oA R A A ng
S

29A, On Chuen Street, Fanling, Hong Kong. Fax: 2597 8399 M MLAS 022
Website: www.castco.com.hk TEST
Test Report

Chemical Analysis of Copper and Copper Alloy

Specimen No.: CHEM-201216-2377-001
Castco LRN: 201216-2377

Details as supplied by customer

Name of Customer :

Address :

Job Title :

Contract No. ;

Customer's Ref. No. :

Gate Way Valve & Fitting Limited
Flat Al, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong

WSD GA Application for AVK Cast Iron Gate Valve

Sample details as supplied by customer

Date Sampled :

Date of Sample Received :
Test Period :

Sample Description :
Specification :

Specimen No. :

Sample Identification No. :

Manufacturer:

16-12-2020

30-12-2020

DNB80 Cast Iron Gate Valve (Stem Nut)

BS EN 12163:2016, Tahle 7, Grade CW626N
201210-2068-003

-- / Model No.: 02/40 & 02/44 / Origin : Denmark

AVK International A/S / Brand name : AVK

Test Method(s):-

1} In-house ST-Multi-4 (Spark-OES for Brass)

2) In-house Method {Spark-OES)

Remark:

I. Test results only relate to the specimen tested.

Checked by :

Approved Signatory : — K

Lau Hiu P at Cheng Chi Fai

Assistant Technichs Manager Senior Manager

Form No.: CHM Cu&Cu Alloy-3 T dd 03/02/2016

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.

This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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FHhk B A2 #729A%  29A, On Chuen Street, Fanling, Hong Kong. Fax: 2597 8399 MHILAS 032
E-mail: info@castco.com.hk Website: www.castco.com.hk
Test Report
Chemical Analysis of Copper and Copper Alloy

Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2377-001

Page 2 of 3 Castco LRN: 201216-2377
Chemical Analysis Result

Y Aluminium Al% 0.82

Y Arsenic As % 0.027

Y Tron Fe % 0.11

Y Manganese Mn % <0.010

Y Nickel Ni % 0.063

Y Lead Pb % 121

D i Sn % 0.073

Y Zine Zn% 33.1

D Copper Cu% 64.6

End of Report

Form No_: CHM Cuf&Cu Alloy-3 T dd 03/02/2016

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Omly the original copy or the laboratory's certified true copy is valid.
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Test Report

Chemical Analysis of Copper and Copper Alloy

Specimen No.: CHEM-201216-2377-001

Date of issue:  07-01-2021
Castco LRN: 201216-2377

Page 3 of 3
Chemical Analysis Result
? QOthers Total % <0.1

Form Na.: CHM Cué:Cu Alloy-3 T dd 03/02/2015

E i E L E4 3385 H b2 64 - 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
B EREHIHES E P2 14 + 1F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
% & oM % 2 4 # 29A % - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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Appendix A

Summary of Chemical Analysis of Copper and Copper Alloy

Date of issue: 07-01-2021

Specimen No.: CHEM-201216-2377-001

Page 1 of 1 Related Castco LRN: 201216-2377

Name of Customer: Gate Way Valve & Fitting Limited

Job Title: WSD GA Application for AVK Cast [ron Gate Valve

Contract No.: --

Customer's Ref. No.: --

Date of Received by Lab.: 16-12-2620 Testing Period: 30-12-2020

Castco LRN: 201216-2377

Sample Description: DNB80 Cast Iron Gate Valve (Stem Nut)

Specimen No.: 201210-2068-003

Sample Identification No.: -- / Model No.: 02/40 & 02/44 / Origin :
Denmark

Manufacturer: AVK International A/S / Brand name : AVK

Specification: | Test Results Within / Exceed

BS EN 12165:2016, Table 7, Grade CW626N Timit

Aluminium Al 0.8t0 1.0 % 0.82 Within limit

Arsenic As  0.02t%0.15 % 0.027 Within Timit

Tron Fe 0.3 max. % 0.11 Within limit

Manganese Mn 0.1 max. % <0.010 Within limit

Mickel Ni 0.2 max. % 0.063 Within limit

Lead Pb 1.2t0 1.7 % 1.21 Within limit

Tin Sn 0.3 max. % 0.073 Within limit

Zinc Za Remainder % 33.1 Within limit

Copper Cu 64.0t0660 % 64.6 Within limit

Others total 0.2 max. % <0.1 Within limit

Remark(s):

a. Test results only relate to the specimen tested.

p. Test results of the specimen are in compliance with the chemical requirementis of BS EN 12165:2016, Table 7, Grade CW626N.

F A 8RR 33HFH P L el . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
EAN SR EEHIOEHE P14 - 1/F SunLing Plaza, 30, On Kui Street, Fanling, Hong Kong.
& & B % 2 A& # 29A 3 - 29A, On Chuen Street, Fanling,
Tel: 2597 8333 Fax: 2597 8329 E-mail: info@casteco.com.hk Website: www.castco.com.hk

Hong Kong.
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LA 8 e EH 3335 33 On Kui Street, Fanling, Hong Kong.  Tel: 2507 8333

F B B2 H29A%  209A, On Chuen Strest, Fanling, Hong Kong. Fax: 2597 8399 MOIKLAS 030
E-mail: info@castco.com.hk  Website: www.castco.com.hk
Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2378-001

Page 1 of 3 Castco LRN: 201216-2378

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat A1, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Tob Title : WSD GA Application for AVK Cast Iron Gate Valve

Contract No. : -

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : --

Date of Sample Received : 16-12-2020

Test Period : 30-12-2020

Sample Description : DN100 Cast Iron Gate Valve (Stem Nut)
Specification : BS EN 12165:2016, Table 7, Grade CW626N
Specimen No. : 201210-2068-004

Sample Identification No. : -- /Model No.: 02/40 & 02/44 / Origin : Denmark

Manufacturer: AVK International A/S / Brand name : AVK

Test Method(s).-
1) In-house ST-Multi-4 (Spark-OES for Brass)

2y In-house Method (Spark-OES)

Remark:
L. Test results only relate to the specimen tested.

Checked by : . Approved Signatory : e »-..__,_,/\
Lau I-ﬁﬁ Yat Cheng Chi Fai -
Assigtant Technical Manager Senior Manager

Form No.: CHM Cu&Cu Alloy-3 T dd 03/02/2016

HKAS has accredited this laboratory {Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Oniy the eriginal copy or the laboratory’s certified true copy is valid.
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ok 4 % & #7338 33, On Kui Street, Fanling, Hong Kong. Tel : 2597 8333 n 6
F A T2 H29A3F  29A, On Chuen Street, Fanfing, Hong Kong. Fax: 2597 8399 MKILAS 052
E-mail: info@castco.com.hk Website: www.castco.com.hk
Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue; 07-01-2021 Specimen No.: CHEM-201216-2378-001
Page 2 of 3 Castco LRN: 201216-2378
Chemical Analysis Result
" Aluminium Al% 0.83
Y Arsenic As % 0.040
Y Tron Fe % 0.11
Y Manganese Mn % <0.010
D Nickel Ni % 0.031
D Lead Pb % 1.22
Y Tin Sn % 0.066
D Zinc Zn % 33.3
b Copper Cu % 64.4
End of Report

Form No.: CHM CuézCu Alloy-3 T dd €3/02/2016

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directery of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified frue copy is valid.
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Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2378-001
Page 3 of 3 Castco LRIN; 201216-2378
Chemical Analysis Result
2 Others Total % <0.1

Form Ne.: CHM Cu&Cu Alloy-3 T dd 03/02/2016

LAy B2 EH#3354FF) P4 648 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
EHBEHEEEHIOEFE PO 1M - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
% oM ¥ 4% & #F 29A %+ 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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Appendix A
Summary of Chemical Analysis of Copper and Copper Alloy
Date ofissue: 07-01-2021 Specimen No.: CHEM-201216-2378-001
Page 1 of 1 Related Castco LRN: 201216-2378
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA Application for AVK Cast Iron Gate Valve
Contract No.: -
Customer's Ref. No.: -
Date of Received by Lab.: 16-12-2020 Testing Period: 30-12-2020
Castco LRN: 201216-2378 |
Sample Description: DN100 Cast Iron Gate Valve (Stem Nut)
Specimen No.: 201210-2068-004
Sample Identification No.: -- / Model No.: 02/40 & 02/44 / Origin :
Denmark
Manufacturer: AVK International A/S / Brand name ; AVK
[Specification: Test Results Within / Exceed
BS EN 12165:2016, Table 7, Grade CW626N ° limit
IAluminium Al 0.8t0 1.0 % 0.83 Within limit
|Arsenic As  0.02t00.15 % 0.040 Within limit
Iron Fe 0.3 max. % 0.11 Within limit
Manganese Mn 0.1 max. %% <0.010 Within limit
Mickel Ni 0.2 max. % 0.031 Within limit
ILead Pb 1.2t0 1.7 % 1.22 Within limit
Tin Sn 0.3 max. % 0.066 Within limit
Zinc Zn Remainder % 33.3 Within limit
Copper Cu  640to66.0 % 64.4 Within limit
Others total 0.2 max. % <0.1 Within limit

Remark(s):

a. Test results only relate to the specimen tested.
b, Test results of the specimen are in compliance with the chemical requirements of BS EN 12165:2016, Table 7, Grade CW626N.

FAHR AR EE3%EF T4 64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
FHHHEAEHI0®E EF 1M - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
% ¥ OB B 2 4 # 29A % - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com. hk
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Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue: (7-01-2021 Specimen No.: CHEM-201216-2379-001
Page 3 of 3 Castco LRN: 201216-2379
Chemical Analysis Resuit
2 Others Total % 0.1

Form No.: CHM Cu&Cu Alloy-3 T dd 03/02/2016

F M E B4 33 B A P L 64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
EH R EHIEF EF U1 - 1/F Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
EF & B & 4 2 # 29A %% - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Websile: www.castco.com.hk
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Ed b BB E B335 33, On Kui Street, Fanling, Hong Kong. Tel : 2597 B333 H 6
& ,:Ewb} Har > Hi29A% 204, On Chuen Street, Fanling, Hong Kong.  Fax: 2597 8399 HOKLAS 63z
E-mail: info@castco.com.hk Website: www.castco.com.hk TEST
Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2379-001
Page 1 of 3 Castco LRN: 201216-2379

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat A1, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Tob Title : WSD GA Application for AVK Cast Iron Gate Valve

Contract No. : -

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : -

Date of Sample Received :  16-12-2020

Test Period : 30-12-2020

Sample Description : DN200 Cast Iron Gate Valve (Stem Nut)
Specification : BS EN 12165:2016, Table 7, Grade CW626N
Specimen No. : 201210-2068-006

Sample Identification No. : -- / Model No.: 02/40 & 02/44 / Origin : Denmark

Manufacturer: AVK International A/S / Brand name : AVK

Test Method(s):-
1y In-house ST-Multi-4 (Spark-OES for Brass)

2) In-house Method (Spark-OES)

Remark:

1. Test results only relate to the specimen tested.

\
| i ___,/&

Checked by : Approved Signatory :
Lau Hiuq/@ Cheng Chi Fai
Assistant Technidgl Manager Senfor Manager

Form No.: CHM Cu&Cu Alloy-3 T dd 03/02/2016

HKAS has aceredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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& BB %A A% 33, On Kui Street, Fanling, Hong Kong.  Tel: 2597 8333 n 6
£ W4 % 2 #729A 3% 20A, On Chuen Street, Fanling, Hong Kong. Fax: 2597 8399 MU HILAS 032
E-mail: info@castco.com.hk  Website: www.castco.com.hk
Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2379-001
Page 2 of 3 Castco LRN: 201216-2379
Chemical Analysis Result
Y Aluminium Al% 0.81
D Arsenic As % 0.045
Y Tron Fe % 0.11
Y Manganese Mn % <0.010
Y Nickel Ni % 0.038
Y Lead Pb % 1.27
D Tin Sn % 0.071
Y Zine Zn% 32.8
1 Copper Cu % 64.8
End of Report

Form No.: CHM Cu&Cu Alloy-3 T dd 03/02/2016

HEKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laberatories.
This report shall not be reproduced except in full, without written approval from this [aboratory. Only the original copy ¢r the laboratory's certified true copy is valid.
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Appendix A
Summary of Chemical Analysis of Copper and Copper Alloy
Date of issue:  07-01-2021 Specimen No.: CHEM-201216-2379-001
Page 1 of 1 Related Castco LRN: 201216-2379
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA Application for AVK Cast Iron Gate Valve
Contract No.: -
Customer's Ref. No.: --
Date of Received by Lab.: 16-12-2020 Testing Period: 30-12-2020
Castco LRN: 201216-2379
Sample Description: DN200 Cast Iron Gate Valve (Stem Nut)
Specimen No.: 201210-2068-006
Sample Identification No.: — / Model No.: 02/40 & 02/44 / Origin :
Denmark
Manufacturer: AVK International A/S / Brand name : AVK
Specification: Within / Exceed
BS EN 12165:2016, Table 7, Grade CW626N SESERESHS limit
Aluminium Al 08t0 1.0 % 0.81 Within limit
Arsenic As  002t00.15 % 0.045 Within limit
Tron Fe 0.3 max. % 0.11 Within limit
Manganese Mn 0.1 max. % <0.010 Within limit
Nickel Ni 0.2 max. % 0.038 Within limit
I.ead Pb 1.2to 1.7 % 1.27 Within limit
Tin Sn 0.3 max. % 0.071 Within limit
Zinc Zn Remainder % 32.8 Within limit
Copper Cu 640t066.0 % 64.8 Within limit
Others total 0.2 max. %o 0.1 Within limit
Remark(s):

a. Test results only relate to the specimen tested.
p. Test results of the specimen are in compliance with the chemical requirements of BS EN 12163:2016, Table 7, Grade CW626N.

& & A B AT 33 5E 8 A 4L 648 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
HFHMrE R EEH30EHE 2148 - 1/F, SunLing Plaza, 30, On Kui Street, Fanling, Hong Kong.
& ¥ o & 4 A # 29A % - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk  Website: www.castco.com.hk
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% B # % FE #5333 33, On Kui Strest, Fanling, Hong Kong.  Tel: 2597 8333

FHMEEAHEH29A3  29A, On Chuen Street, Fanling, Hong Kong.  Fax: 2597 8399 MUKLAS oo
E-mail: info@castco.com.hk Website: www.castco.com.hk —Esr
Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue: §7-01-2021 Specimen No.: CHEM-201216-2380-001

Page 1 of 3 Castco LRN: 201216-2380

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat Al, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA Application for AVK Cast Iron Gate Valve

Contract No. : --

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : -

Date of Sample Received : 16-12-2020

Test Period : 30-12-2020

Sample Description : DN300 Cast Iron Gate Valve (Stem Nut)
Specification : BS EN 12165:2016, Table 7, Grade CW626N
Specimen No. : 201210-2068-008

Sample Identification No. : -- / Model No.: 02/40 & 02/44 / Origin : Denmark

Manufacturer: AVK International A/S / Brand name : AVK

Test Method(s):-
1) In-house ST-Multi-4 (Spark-OES for Brass)

2) In-house Method (Spark-OES)

Remark:
I. Test results only relate to the specimen tested.

l J)
! \
Checked by : L Approved Signatory : o T S )

Lau Hild Vat Cheng Chi Fai

Assistant Technical Manager Senior Manager

Form No.: CHM Cu&Cu Alloy-3 T dd 03/02/2016

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the eriginal copy or the laboratory's certified true copy is valid.
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F o by 4 % B #7334F 33, On Kui Street, Fanling, Heng Kong. Tel : 2597 8333 n 6
Bk B2 E29A%  29A, On Chuen Street, Fanling, Hong Kong.  Fax: 2597 8399 e
E-mail: info @castco.com.hk Website: www.castco.com.hk
Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue: 07-01-2021 Specimen No.; CHEM-201216-2380-001
Page 2 of 3 Castco LRN: 201216-2380
Chemical Analysis Result
Y Aluminium Al% 0.82
Y Arsenic As % 0.045
" Tron Fe % 0.11
b Manganese Mn % <0.010
Y Nickel Ni % 0.039
Y Lead Pb % 1.28
Y Tin Sn % 0.074
Y Zine Zn % 323
P Copper Cu% 653
End of Report

Form No.: CHM Cué&Cu Alloy-3 T dd 03/02/2¢16

HKAS has accredited this laboratory {Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laberatory. Ounly the original copy or the laboratory's certified true copy is valid.
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Test Report
Chemical Analysis of Copper and Copper Alloy
Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2380-001
Page 3 of 3 Castco LRN: 201216-2380
Chemical Analysis Result
% Others Total % <0.1

Form No_: CHM Cué&Cu Alloy-3 T dd 03/02/2016

HEHBMBREHENHEFA PS4 . 6/F, Techno Cenire, 33, On Kui Street, Fanling, Hong Kong.
HBWEREA 0L E P2 18 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
B B B % 4 i 29A 3£+ 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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Appendix A

Summary of Chemical Analysis of Copper and Copper Alloy
Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2380-001
Page 1 of 1 Related Castco LRN: 201216-2380
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA Application for AVK Cast Iron Gate Valve
Contract No.: --
Customer's Ref, No.: --
Date of Received by Lab.: 16-12-2020 Testing Period: 30-12-2020
‘atco LRN: 201216-2380
Sample Description: DN300 Cast Iron Gate Valve (Stem Nut)
Specimen No.: 201210-2068-008
Sample Identification No.: -- / Model No.: 35;?&& 02/44 / Origin :
(Manufacturer: AVK International A/S / Brand name ; AVK 1
Esils)egll\lﬁf; ;aﬁosr:l;m 6, Table 7, Grade CW626N Test Results Wlm?h:ﬂlixceed
Aluminium Al 0.8t01.0 % 0.82 Within limit
Arsenic As  0.02t00.15 % 0.045 Within limit
[ron Fe 0.3 max. % 0.11 Within limit
Manganese Mn 0.1 max. % <0.010 Within limit
(Nickel Ni 0.2 max. % 0.039 Within limit
Lead Pb 1.2t0 1.7 % 1.28 Within limit
I Tin Sn 0.3 max. %o 0.074 Within limit
IZinc Zn Remainder % 323 Within limit
Copper Cu 640t066.0 % 653 Within limit
Others total 0.2 max. % <0.1 Within limit

Remark(s):

a. Test results only relate to the specimen tested.
p. Test results of the specimen are in compliance with the chemical requirements of BS EN 12165:2016, Table 7, Grade CW626N.

EHB B L EHIIFEEAN F S 648 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Keng.
HRASEREHI0EHFE P L4 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
F OB O B % 4 HF 29A 3 - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2587 8398 E-mail: info@castco.com.hk Website: www.castco.com.hk
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&y # % F #5338 33, On Kui Street, Fanling, Hong Kong.  Tel : 2597 8333

HHAH R 2E29A3%  29A, On Chuen Street, Fanling, Hong Kong. Fax: 2597 8399 HCHILAS 032
E-mail: info@castco.com.hk Website: www.castco.com.hk
Test Report
Chemical Analysis of Steel
Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2386-001

Page 1 of 2 Castco LRN: 201216-2386

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat Al, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA Application for AVK Cast Iron Gate Valve

Contract No. : --

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : -

Date of Sample Received :  16-12-2020

Test Period : 22-12-2020 to 23-12-2020

Sample Description : DN50 Cast Tron Gate Valve (Stem)
Specification : BS EN 10088-3:2014, Table 2, Grade 1.4404
Specimen No. : 201210-2068-001

Sample Identification No. : —/Model No.: 02/44 / Origin: Denmark

Manufacturer : AVK International A/S / Brand name : AVK

Test Method(s):-
1 BS ENISO 15350 : 2010

2 ST-Multi-1(ICP-OES)
» BSENISO 15351: 2010

Remark:
1. Test results only relate to the specimen tested.

'

| :
i |
Checked by : '- Approved Si . 4 — \
Yy pproved Signatory : N ——
Lau Hiu Yat " Cheng ChiFai  —
Assistant Technical Manager Senior Mangger

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified {rue copy is valid.
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&y & % B #3395 33, On Kui Street, Fanling, Hong Kong.  Tel: 2597 8333 Hs
£ B E 2 29A%  29A On Chuen Street, Fanling, Hong Kong.  Fax: 2597 8399 MILAS 032
E-mail: info@castco.com.hk  Website: www.castco.com.hk T TEST
Test Report
Chemical Analysis of Steel
Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2386-001
Page 2 of 2 Castco LRN: 201216-2386
Chemical Analysis Result

Y Total Carbon Content C% 0.027

" Total Sulfur Content S % 0.027

% Chromium Cr% 17.14

B Manganese Mn % 1.79

? Molybdenum Mo % 2.05

? Nickel Ni % 10.03

2 Phosphorus P % 0.031

% Silicon Si % 0.419

2 Nitrogen N % 0.059

End of Report

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032} under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laborateries.
This report shall not be reproduced except in full, without writtcn approval from this laboratory. Onfy the original copy er the laboratory's certified true copy is valid.




Date of issue: 07-01-2021
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Appendix A

Summary of Chemical Analysis of Steel
Specimen No.: CHEM-201216-2386-001
Castco LRN: 201216-2386

Name of Customer:
Job Title:
Contract No.:

Customer's Ref. No.:

Gate Way Valve & Fitting I.imited
WSD GA Application for AVK Cast Iron Gate Valve

Date of Received by Lab.:  16-12-2020 Testing Period: 22-12-2020 to 23-12-2020
Castco LRN: 201216-2386
Sample Description : DN50 Cast Iron Gate Valve (Stem)
Specimen No. : 201210-2068-001
Sample Identification No. : --/ Model No.: 02/44 / Origin: Denmark
Manufacturer : AVK International A/S / Brand name : AVK
Specification: BS EN 10088-3:2014, Table Test Results Within / Exceed
2, Grade 1.4404 limit
[[Carbon C 0.030 max. % 0.027 Within limit
Sulfur S 0.015 max. ™ % 0.027 Within limit
Chromium Cr I6.5t0 185 % 17.14 Within limit
Manganese Mn  2.00 max. % 1.79 Within limit
Molybdenum Mo 200t0250 % 2.05 Within limit
INickel Ni  10.0to13.0 % 10.03 Within limit
IPhosphorus P 0.045 max. % 0.031 Within limit
Silicon Si 1.00 max. % 0.419 Within limit
INitrogen N 0.10 max. % 0.059 Within limit
Remark(s):

[. Testresults only relate to the specimen tested.
II. Testresults of the specimen are in compliance with the chemical requirements of BS EN 10088-3:2014, Table 2, Grade

1.4404.

II. For bars, rods, wire, sections, bright products and the relevant semi-finished products, a maximum content of 0.030 % S
applies. Particular ranges of sulfur content may provide improvement of particular properties. For machinability a controlled
sulfur content of 0.015 % to 0.030 % is recommended and permitted. For weldability, a controlled sulfur content of 0.008 % to
0.030 % is recommended and permitted. For polishability, a controlled sulfur content of 0.015 % max. is recommended.

EHRMBREE35AH P L 642 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
HEHEEEHIORHFES L 14 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
#F B B # 4 & # 29A % - 29A. On Chuen Street, Fanling, Haong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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F A K SR EH#3I3IH 33 On Kui Street, Fanling, Hong Kong.  Tel: 2597 8333

FHMEELHE29A3 204, On Chuen Street, Fanling, Hong Kong.  Fax: 2597 8399 HOILAS 03a
E-mail: info@castco.com.hk Website: www.castco.com.hk
Test Report
Chemical Analysis of Steel
Date of issue; 07-01-2021 Specimen No.: CHEM-201216-2387-001

Page 1 of 2 Castco LRN: 201216-2387

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat Al, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Sireet, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA Application for AVK Cast Iron Gate Valve

Contract No. : --

Customer's Ref. No. : _

Sample details as supplied by customer

Date Sampled : -

Date of Sample Received : 16-12-2020

Test Period : 22-12-2020 to 23-12-2020

Sample Description : DNB80 Cast Iron Gate Valve (Stem)
Specification : BS EN 10088-3:2014, Table 2, Grade 1.4404
Specimen No. : 201210-2068-003

Sample Identification No. : —/ Model No.: 02/44 / Origin: Denmark

Manufacturer : AVK International A/S / Brand name : AVK

Test Method(s):-
1y BS ENISO 153502010

2 ST-Multi-1(ICP-OES)
5 BS EN ISO 15351: 2010

Remark:
1. Test results only relate to the specimen tested.

v/

Checked by : ( Approved Signatory : . - \

Lau Hiu Yat " Cheng Chi Fai

Asgistant Technical Manager Senior Manager

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of aceredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certificd true copy is valid.
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F B M % E & 335 33, On Kui Street, Fanling, Hong Kong.  Tel : 2597 8333 n 6
& AiHﬁ} A A AF29A 5 294, On Chuen Street, Fanling, Hong Kong.  Fax: 2597 8399 HKLAS oo
E-mail: info@castco.com.hk Website: www.castco.com.hk  TEST
Test Report
Chemical Analysis of Steel
Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2387-001
Page 2 of 2 Castco LRN: 201216-2387
Chemical Analysis Result

Y Total Carbon Content C% 0.020

D Total Sulfur Content S % 0.025

 Chromium Cr% 16.65

4 Manganese Mn % 1.71

2 Molybdenum Mo % 2.01

) Nickel Ni % 10.01

2 Phosphorus P% 0.038

% Silicon Si % 0.214

% Nitrogen N% 0.049

End of Report

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laberatory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activitics as listed in the HOKLAS directory of accredited laboratories.
This report shail not be reproduced except in full, without written approval from this laboratary. Only the original copy or the laboratory's certified true copy is valid.
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Appendix A
Summary of Chemical Analysis of Steel
Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2387-001
Page 1 of 1 Castco LRN: 201216-2387
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA Application for AVK Cast Iron Gate Valve
Contract No.: -
Customer's Ref. No.: e
Date of Received by Lab.:  16-12-2020 Testing Period: 22-12-2020 to 23-12-2020
|Castco LRN: 201216-2387
Sample Description : DN80 Cast Iron Gate Valve (Stem)
Specimen No. : 201210-2068-003
Sample Identification No. : -- / Model No.: 02/44 / Origin: Denmark
"E/Ianufacturer : AVK International A/S / Brand name : AVK
Specification: BS EN 10088-3:2014, Table Test Results Within / Exceed
2, Grade 1.4404 limit
|Carbon C 0.030 max. % 0.020 Within limit
Sulfur S  0.0L5max. ™ % 0.025 Within limit
(Chromium Cr 165t185 % 16.65 Within limit
Manganese Mn 200max. % 1.71 Within limit
1N
Molybdenum Mo 2.00tc2.50 % 2.01 Within limit
Nickel Ni 10.0to13.0 % 10.01 Within limit
[Phosphorus P 0.045max. % 0.038 Within limit
Silicon Si 1.00 max. % 0.214 Within limit
[Nitrogen N 0.10 max. % 0.049 Within limit
L =
Remark(s):

I. Test results only relate to the specimen tested.
II. Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-3:2014, Table 2, Grade

1.4404.

III. For bars, rods, wire, sections, bright products and the relevant semi-finished products, a maximum content of 0.030 % S
applies. Particular ranges of sulfur content may provide improvement of particular propetties. For machinability a controlled
sulfur content of 0.015 % to 0.030 % is recommended and permitted. For weldability, a controlled sulfur content of 0.008 % to
0.030 % is recommended and permitted. For polishability, a controlled sulfur content of 0.015 % max. is recommended.

B S EEH8EFH P L 64 . 6/F Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
FHW B EEEI0EFTE F 14 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kang.
F & M M % & Bf 29A % 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Waebsite: www.castco.com.hk
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& A4 % EH33% 33 On Kui Street, Fanling, Hong Kong.  Tel: 2597 8333 n 6
& H T 2#29A%  29A, On Chuen Strest, Fanling, Hong Kong.  Fax: 2597 8399 HILAS ¢
. . 032
E-mail: info@castco.com.hk Website: www.castco.com.hk TEar
Test Report
Chemical Analysis of Steel
Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2388-001
Page 1 of 2 Castco LRN: 201216-2388

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat Al, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA Application for AVK Cast Iron Gate Valve

Contract No. : -

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : --

Date of Sample Received :  16-12-2020

Test Period : 22-12-2020 to 23-12-2020

Sample Description : DN100 Cast Iron Gate Valve (Stem)
Specification : BS EN 10088-3:2014, Table 2, Grade 1.4404
Specimen No. : 201210-2068-004

Sample Identification No, ; --/ Model No.: 02/44 / Origin: Denmark

Manufacturer : AVK International A/S / Brand name : AVK

Test Method(s):-
1) BS ENISO 15350 : 2010

2 ST-Multi-1(ICP-OES)
5 BSENISO 15351: 2010

Remark:
I. Test resuits only relate to the specimen tested.

-'\_.__ _,-/ | \
|
Checked by : . Approved Signatory : | i i

Lau Hiu ¥at Cheng Chi Fai

Assistant Technical Manager Senior Manager

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has aceredited this lsboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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F BB H L E #7334 33, On Kui Street, Fanling, Hong Kong.  Tel: 2597 8333

HF A B L2 E29A%  29A, On Chuen Street, Fanling, Hong Kong.  Fax: 2597 8399 -
E-mail: info@castco.com.hk Website: www.castco.com.hk
Test Report
Chemical Analysis of Steel

Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2388-001

Page 2 of 2 Castco LRN: 201216-2388
Chemical Analysis Result

Y Total Carbon Content C% 0.029

Y Total Sulfur Content S% 0.021

) Chromium Cr% 17.49

3 Manganese Mn % 1.80

2 Molybdenum Mo % 2.00

? Nickel Ni % 10.17

i Phosphorus P% 0.042

2 Silicon Si % 0.343

? Nitrogen N % 0.055

End of Report

Form No.. CHM Steel-1 T dd 16/12/2015

HEAS has accredited this laboratory {Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.



Date of issue: 07-01-2021

Page 1 of 1
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Appendix A

Summary of Chemical Analysis of Steel
Specimen No.: CHEM-201216-2388-001
Castco LRN: 201216-2388

Name of Customer:
Job Title:
Contract No.:

Customer's Ref. No.:

Gate Way Valve & Fitting Limited
WSD GA Application for AVK Cast Iron Gate Valve

Date of Received by Lab.:  16-12-2020 Testing Period; 22-12-2020 to 23-12-2020
Castco LRN: 201216-2388
Sample Description ; DN100 Cast Iron Gate Valve (Stem)
Specimen No. : 201210-2068-004
Sample Identification No. : --/ Model No.: 02/44 / Origin: Denmark
IManufacturer : AVK International A/S / Brand name : AVK
Specification: BS EN 10088-3:2014, Table Test Results Within / Exceed
2, Grade 1.4404 limit
Carbon C 0.030max. % 0.029 Within limit
Sulfur S  po1smax. ™ % 0.021 Within limit
Chromium Cr 165t 185 % 17.49 Within limit
Manganese Mn  2.00 max. % 1.80 Within limit
Molybdenum Mo 20010250 % 2.00 Within limit
Mickel Ni  10.0t013.0 % 10.17 Within limit
hosphorus P 0.045max. % 0.042 Within limit
Silicon Si 1.00 max. % 0.343 Within limit
itrogen N 0.10 max. % 0.055 Within limit

Remark(s):

1. Testresults only relate to the specimen tested.
II. Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-3:2014, Table 2, Grade

1.4404.

111 For bars, rods, wire, sections, bright products and the relevant semi-finished products, a maximum content 0of 0.030 % S
applies. Particular ranges of sulfur content may provide improvement of particular properties. For machinability a controlled
sulfur content of 0.015 % to 0.030 % is recommended and permitted. For weldability, a controlled sulfur content of 0.008 % to
0.030 % is recommended and permitted. For polishability, a controlled sulfur content of 0.015 % max. is recornmended.

FM SR EEI3AH P L6 . 6/F Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
F AR EE 3095 % .0 14 « 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
% # % s 9 A Hf 29A £ - 20A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: infe@castco.com.hk Website: www.castco.com.hk
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F A& E 8 % B #7333 33, On Kui Street, Fanling, Hong Kong.  Tel: 2597 8333
HFAB BT A2H29A%  29A On Chuen Street, Fanling, Hong Kong.  Fax: 2597 8399 -
E-mail: info@castco.com.hk  Website: www.castco.com.hk
Test Report
Chemical Analysis of Steel
Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2389-001
Page 1 of 2 Castco LRN: 201216-2389

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat A1, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA Application for AVK Cast Iron Gate Valve

Contract No. : -

Customer's Ref, No. : -

Sample details as supplied by cusionier

Date Sampled : --

Date of Sample Received :  16-12-2020

Test Period : 22-12-2020 to 23-12-2020

Sample Description : DN200 Cast Iron Gate Valve (Stem)
Specification : BS EN 10088-3:2014, Table 2, Grade 1.4404
Specimen No. : 201210-2068-006

Sample identification No. : --/ Model No.: 02/44 / Origin: Denmark

Manufacturer : AVK International A/S / Brand name : AVK

Test Method(s):-

Iy BS ENISO 15350: 2010
2y  8T-Multi-1(ICP-OES)

3 BS EN ISO 15351: 2010

Remark:
I. Test resulis only relate to the specimen tested.

|1 -

Checked by : ' Approved Signatory : — k
e

Lau HilrYat i Cheng Chi Fai

Assistant Technical Manager Senior Manager

Form No.: CHM Steel-1 T dd 16/12/2015

IIKAS has accredited this iaboratery (Reg. No. HOKLAS 032} under HOKLAS for specific laboratory activities as listed in the HOKELAS directory of accredited laboratories,
This report shall not be reproduced except in full, without written approval from this laboratory. Only the eriginal copy or the laboratory's certified true copy is valid.
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F A B R EH338 33 On Kui Street, Fanling, Hong Kong.  Tel: 2597 8333

FE BB EL2H29A3  29A, On Chuen Street, Fanling, Hong Kong.  Fax: 2597 8399 HOMLAS 032
E-mail: info@castco.com.hk  Website: www.castco.com.hk — TesT
Test Report
Chemical Analysis of Steel

Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2389-001

Page 2 of 2 Castco LRN: 201216-2389
Chemical Analysis Result

Y Total Carbon Content C% 0.023

U Total Sulfur Content S % 0.026

% Chromium Cr% 17.53

? Manganese Mn % 1.49

2 Molybdenum Mo % 222

% Nickel Ni % 10.18

2 Phosphorus P% 0.036

? Siticon Si% 0.266

*) Nitrogen N% 0.097

End of Report

Form No_: CHM Steel-1 T dd 16/12/2013

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredied laboratories.
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Summary of Chemical Analysis of Steel

Date of issve: 07-01-202]

Page ] of 1

Sp

ecimen No.: CHEM-201216-2389-001

Castco LRN: 201216-2389

Name of Customer:
Job Title:
Contract No.: -

Customer's Ref. No.:

Date of Received by Lab.:

16-12-2020

(Gate Way Valve & Fitting Limited
WSD GA Application for AVK Cast Iron Gate Valve

Testing Peri

od: 22-12-2020 to 23-12-2020

Castco LRN:

201216-2389

Sample Description :

DN200 Cast Iron Gate Valve (Stem)

Specimen No. :

201210-2068-006

Sample Identification No. :

-- / Model No.: 02/44 / Origin: Denmark

Manufacturer : AVXK International A/S / Brand name : AVK
Specification: BS EN 10088-3:2014, Table Test Results Within / Exceed
2. Grade 1.4404 Himit
Carbon C 0.030 max. % 0.023 Within limit
Sulfur S 0.015 max. ™ % 0.026 Within limit
Chromium Cr 163t0185 % 17.53 Within limit
Manganese Mn 200max. % 1.49 Within limit
Molybdenum Mo 200102350 % 222 Within limit
Nickel Ni 100t013.0 % 10.18 Within limit
Phosphorus p 0.045max. % 0.036 Within limit
Silicon Si 1.00 max. % 0.266 Within limit
(Nitrogen N. 0.10 max. % 0.097 lithin limit
Remark(s):

I. Test results only relate to the specimen tested.

1L
1.4404.

Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-3:2014, Table 2, Grade

III. For bars, rods, wire, sections, bright products and the relevant semi-finished products, a maximum content of 0.030 % S
appHes. Particular ranges of sulfur content may provide improvement of particular properties. For machinability a controlled
sulfur content of 0.015 % to 0.030 % is recommended and permitted. For weldability, a controlled sulfur content of 0.008 % to
0.030 % is recommended and permitted. For polishability, a controlled sulfur content of 0.015 % max. is recommended.

EHRWERERIEEHA P L . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
HHHERESENE P 214 - 1/F Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
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Fanling,

Hong Kong.

Tel: 2597 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.castco.com.hk
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Test Report
Chemical Analysis of Steel
Date of issue: 07-01-2021 Specimen No.: CHEM-201216-2390-001
Page 1 of 2 Castco LRN: 201216-2390

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat A1, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA Application for AVK Cast Iron Gate Valve

Contract No. : -

Customer's Ref. No. : —

Sample details as supplied by customer

Date Sampled : --

Date of Sample Received :  16-12-2020

Test Period : 22-12-2020 to 23-12-2020

Sample Description : DN300 Cast Iron Gate Valve {(Stem)
Specification : BS EN 10088-3:2014, Table 2, Grade 1.4404
Specimen No. : 201210-2068-008

Sample ldentification No. : --/Model No.: 02/44 / Origin: Denmark

Manufacturer : AVK International A/S / Brand name ; AVK

Test Method(s):-
1) BS ENISO 15350 :2010

2 ST-Multi-1(ICP-OES)
5 BSENISO 15351: 2010

Remark:
I. Test results only relate to the specimen tested.

e
|
Checked by : \ Approved Signatory : ' i | =
Lau Hiyﬁi’/at Cheng Chi Fai e
Assistant Technical Manager Senior Manager

Form No_: CHM Steel-1 T dd 16/12/2015
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Test Report
Chemical Analysis of Steel

Date of issue:  07-01-2021 Specimen No.; CHEM-201216-2390-001

Page 2 of 2 Castco LRN: 201216-2390

~Lage 2

Chemical Analysis Resuit

Y Total Carbon Content C % 0.023

" Total Sulfur Content S % 0.023

2 Chromium Cr% 17.19

? Manganese Mn % 1.84

2 Molyhdenum Mo % 2.07

% Nickel Ni % 10.15

2 Phosphorus P % 0.040

? Silicon Si% 0.278

P Nitrogen N % 0.071

End of Report

Form No.: CHM Steel-1 T dd 16/12/2015
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Appendix A

Summary of Chemical Analysis of Steel
Specimen No.: CHEM-201216-2390-001
Castco LRN; 201216-2390

Name of Customer:

Job Title:

Contract No.:

Customer's Ref. No.:
Date of Received by Lab.:

Gate Way Valve & Fitting Limited
WSD GA Application for AVK Cast Iron Gate Valve

16-12-2020 Testing Period: 22-12-2020 to 23-12-2020

Castco LRN:

201216-2390

Sample Description :

DN300 Cast Iron Gate Valve (Stem)

Specimen No. :

201210-2068-008

Sample Identification No. :

-- / Miodel No.: (2/44 / Origin: Denmark

Manufacturer : AVK International A/S / Brand name ; AVK
Specification;: BS EN 10088-3:2014, Table Test Results Within / Exceed
2, Grade 1.4404 limit

((Carbon C 0.030 max. % 0.023 Within limit
Sulfur S 0015max. ™ % 0.023 Within limit

[|Chromium Cr 165t0185 % 17.19 Within limit
Manganese Mn 200max. % 1.84 Within limit
Molybdenum Mo 200102350 % 2.07 Within limit
INickel Ni  100t0130 % 10.15 Within limnit
Phosphorus P 0.045max. % 0.040 Within limit
Silicon Si .00 max. % 0.278 Within limit

[[Nitrogen N  010max. % 0.071 Within limit
Remark(s):

1. Testresults only relate to the specimen tested.
1. Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-3:2014, Table 2, Grade

1.4404.

111. For bars, rods, wire, sections, bright products and the relevant semi-finished products, a maximum content of 0.030 % 8
applies. Particular ranges of sulfur content may provide improvement of particular properties. For machinability a controlled
sulfur content of 0.015 % to 0.030 % is recommended and permitted. For weldability, a controlled sulfur content of 0.008 % to
0.030 % is recommended and permitted. For polishability, a controlled sulfur content of 0.015 % max. is recommended.

AR A EE 3 EH P L 64 L 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
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H oW B B ® 4 {5 20A 3 -29A, On Chuen Street, Fanling, Hong Kong.
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